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819-5, Yoksam 1-Dong, Gangnam-Gu, Seoul, 135-932 Korea TEL : (822)3451-7000 FAX : (822)3451-7171

REEBOK & ADIDAS

TEST REPORT
KOTITI NO. 1011-001396
APPLICANT YANTAI E.S.T SILICONE TECH CO., LTD OVERALL RATING
DATE IN March 02, 2010
DATE OUT March 09, 2010 PASS \Y
FAIL

Sample Description

THIRTEEN (13) SAMPLES

Fabric Description

N/S

Buyer REEBOK, ADIDAS & NIKE
Weight (g/m2) N/S

Width N/S

Style SILICONE INK & PVC SOL INK
P.O. Number N/S

Season N/S

Developer N/S

Fabric Vendor N/S

Fabric Item Number N/S

Color(s) Submitted (A) QYH(YELLOW) (B) YHGRH(YELLOW) (C) QRH(RED)

(D) QMBH(BLUE) (E) GH(GREEN) (F) SMBH(BLUE) (G) W(WHITE)
(H) B(BLACK) (I) RT(RED) (J) RK2(RED) (K) RK4(RED)

(L) GY(GREEN) (M) OK(ORANGE)

Proposed Fiber Content N/S

Proposed Care Instructions N/S

Test Result For further details, please refer to the following page(s).
*N/S : Not Submitted ** N/A : Not Applicable

oy R Ko

SANG RAG LEE MYUNG HAK LEE
GENERAL MANAGER DIRECTOR GENERAL
- Prepared by : Sun AYu (822) 3451 7057 Sa_you@Kkaotiti.re.kr
Contact information for technical questions and general inquiries. - Primary contact : Joung Wook Kim  (822) 34517114 jwlee@kotiti.re.kr
- Back-up : Jin Chun Kim (822) 3451 7102 Jc_kim@kotiti.re.kr

OUR REPORTS AND LETTERS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED, AND THEIR COMMUNICATION TO ANY OTHERS OR THE USE OF THE NAME OF
KOREA TEXTILE INSPECTION & TESTING INSTITUTE MUST RECEIVE OUR PRIOR WRITTEN APPROVAL OUR LETTERS AND PEPORTS APPLY ONLY TO THE STANDARDS OR PROCEDURES IDENTIFIED
AND TO THE SAMPLE(S) TESTED. THE TEST RESULTS ARE NOT NECESSARILY INDICATIVE OR REPRESENTATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN OR
APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. NOTHING CONTAINED IN THIS REPORT SHALL MEAN THAT KOREA TEXTILE INSPECTION & TESTING INSTITUTE CONDUCTS ANY QUALITY
CONTROL PROGRAM FOR THE CLIENT TO WHOM THIS REPORT IS ISSUED UNLESS SPECIFICALLY SPECIFIED.



1011-001396 (PAGE 2 OF 4)

Summary of Test Results :

Individual Test Item Individual Test Rating
A|lB|C|D|E|F|G|H|]I |J|K|L|M

Phthalate P P P P P

PAHs P‘P‘P P‘P‘P P‘P‘P P‘P P‘P

Formaldehyde Content P

Standard : REEBOK & ADIDAS Performance Standard.

Remarks : P =Meets REEBOK & ADIDAS Requirement

F = Below REEBOK & ADIDAS Requirement
# = No Specified Requirement

N/R = Not Requested

N/S = Not Specified

Comment : Test items were selected by supplier.

Korea Textile Inspection & Testing Institute (KOTITI)
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TEST
TEST RESULT(S) REQUIREMENTS
CONDUCTED
Polynuclear Aromatic Hydrocarbons(PAHSs) *»**See Below
<Unit : mg/kg>
Test Results
No. PAHSs CAS No.

A B O E]E]G MH] O] Q] K] WL)]M)

1 Naphthalene | 91-20-3 | ND| ND| ND| ND| ND| ND| ND| ND| ND| ND| ND| ND| ND

Remarks :
*Test method : ZEK 01.1-08
**Limit : ND (Not Detected) : Less than 0.1mg/kg
**T|V Infants : Less than 10mg/kg, TLV Adult : Less than 10mg/kg

Composite
_(AB&C) (DE&F) (GH&) (J&K) (L&M)
Phthalates test, % **See below
Di-iso-nonyl phthalate (DINP) ND ND ND ND ND
Di-2-ethylhexyl phthalate (DEHP) ND ND ND ND ND
Di-iso-decyl phthalate (DIDP) ND ND ND ND ND
Di-n-octyl phthalate (DNOP) ND ND ND ND ND
Butyl benzyl phthalate(BBP) ND ND ND ND ND
Dibutyl phthalate(DBP) ND ND ND ND ND

* ND(Not Detected) : Less than 0.004%

**TLV Infant : Each Less than 0.05%, TLV Adult : Each Less than 0.05%, CPSIA: 0.1%

**Test method : Extraction with THF/ACN and analysis by HPLC-DAD-MS, confirmation test for DBP
using GC/MS

Composite (A,B,C,D,E,F,GH,I,J,K,L&M)

Formaldehyde Content(DIN EN ISO 14184-1-1998/Acetyl-Aceton Method), mg/kg *See Below

ND
*ND(not Detected) = Less than 20 mg/kg
**TLV Infant : Less than 20mg/kg, TLV Adult : Less than 75mg/kg

< Picture >
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